HEADLIGHT ASSEMBLY FOR TRIUMPH THRUXTON CARBS

HEADLIGHT ASSEMBLY for Triumph Thruxton Carbs
 
(1)  2700080-T0301
SCREW CSK HEAD
 
(2)  T2700081
SCREW, C'SUNK, PHIL, M5 X .08 X 16
 
(3)  2700082-T0301
SHOULDERED BOLT
 
(4)  T2700493
NUT & WASHER ASSY, M5, SLV
 
(5)  T2700084
NUT, SQUARE, M4
 
(6)  2700085-T0301
WASHER
 
(7)  T2700004
RIM, HEADLIGHT
 
(8)  T2701186
SCREW, PAN/HD, M3 X 12
 
(9)  T2700418
RIM, HEADLIGHT RETAINER
 
(10)  T2700722
SPRING
 
(11)  T3551088
WASHER, 4.25 X 8 X 0.8
 
(12)  2700012-T0301
MOUNTING RING
 
(13)  T3020351
GROMMET, 56 X 0.75 X 52
 
(14)  T2700915
BOWL, HEADLIGHT, CHROMED
 
(15)  T2701009
HEADLIGHT ASSY, SYM Part information
(15)  T2701010
HEADLIGHT ASSY, LH Part information
(15)  T2701011
HEADLIGHT ASSY, RH Part information
 
(16)  T2700001
BULB, H4 60/55W, 12V, TYPE 1, CLEAR
 
(17)  T2700210
BULB, PARKING LAMP, 12V 4W Part information
 
(18)  T2701017
SUBHARNESS, HEADLIGHT Part information
 
(19)  T2700454
AMBER REFLECTOR Part information
 
(19)  T2700454
AMBER REFLECTOR Part information
 
(20)  T2700456
 
(21)  T3660114
 
(22)  T2700573
HEADLIGHT BRACKET, LH Part information
(22)  T2701590
HEADLIGHT BRACKET, PAINTED Part information
 
(23)  T2700574
HEADLIGHT BRACKET, RH Part information
(23)  T2701591
HEADLIGHT BRACKET, PAINTED, RH Part information
 
(24)  T3550277
WASHER, M8
 
(25)  T2700384
TUBE, HEADLIGHT MOUNTING
 
(26)  T3020002
GROMMET, RUBBER
 
(26)  T3020002
GROMMET, RUBBER
 
(27)  T3000042
SPACER, TURNED
 
(27)  T3000042
SPACER, TURNED
 
(28)  T3555025
WASHER, 6.4 X 18 X 1.6
 
(28)  T3555025
WASHER, 6.4 X 18 X 1.6
 
(29)  T3350088
DOMENUT, LOCKING, M6
 
(29)  T3350088
DOMENUT, LOCKING, M6
 
(30)  T2700461
RUBBER INSERT Part information
 
(30)  T2700461
RUBBER INSERT Part information
 
(30)  T2700461
RUBBER INSERT Part information
 
(31)  T3205781
BOLT, HHF, LGHTD, M8 X 1.25 X 25, SLV
 
(32)  T3550050
PLASTIC WASHER Part information
Part number Description
# 1
2700080-T0301
SCREW CSK HEAD
Contact
# 2
T2700081
SCREW, C'SUNK, PHIL, M5 X .08 X 16
# 3
2700082-T0301
SHOULDERED BOLT
# 4
T2700493
NUT & WASHER ASSY, M5, SLV
# 5
T2700084
NUT, SQUARE, M4
# 6
2700085-T0301
WASHER
# 7
T2700004
RIM, HEADLIGHT
# 8
T2701186
SCREW, PAN/HD, M3 X 12
# 9
T2700418
RIM, HEADLIGHT RETAINER
# 10
T2700722
SPRING
# 11
T3551088
WASHER, 4.25 X 8 X 0.8
# 12
2700012-T0301
MOUNTING RING
# 13
T3020351
GROMMET, 56 X 0.75 X 52
# 14
T2700915
BOWL, HEADLIGHT, CHROMED
# 15
T2701009
HEADLIGHT ASSY, SYM
# 15
T2701010
HEADLIGHT ASSY, LH
# 15
T2701011
HEADLIGHT ASSY, RH
# 16
T2700001
BULB, H4 60/55W, 12V, TYPE 1, CLEAR
# 17
T2700210
BULB, PARKING LAMP, 12V 4W
# 18
T2701017
SUBHARNESS, HEADLIGHT
# 19
T2700454
AMBER REFLECTOR
# 20
T2700456
BRACKET
# 21
T3660114
FOAM SEAL
# 22
T2700573
HEADLIGHT BRACKET, LH
# 22
T2701590
HEADLIGHT BRACKET, PAINTED
# 23
T2700574
HEADLIGHT BRACKET, RH Contact
# 23
T2701591
HEADLIGHT BRACKET, PAINTED, RH
# 24
T3550277
WASHER, M8
# 25
T2700384
TUBE, HEADLIGHT MOUNTING
# 26
T3020002
GROMMET, RUBBER
# 27
T3000042
SPACER, TURNED
# 28
T3555025
WASHER, 6.4 X 18 X 1.6
# 29
T3350088
DOMENUT, LOCKING, M6
# 30
T2700461
RUBBER INSERT
# 31
T3205781
BOLT, HHF, LGHTD, M8 X 1.25 X 25, SLV
# 32
T3550050
PLASTIC WASHER
Here are all the parts relating to the HEADLIGHT ASSEMBLY of your Air-Cooled Thruxton Carbs. These are all genuine parts to assure you the best possible repair which will last.
Genuine parts for Triumph Thruxton Carbs

BODYWORK / FIXINGS / DECALS

BRAKING SYSTEM

CLUTCH / GEARBOX / GEARCHANGE MECHANISM

COOLING SYSTEM

CRANKCASE / ENGINE COVERS & LUBRICATION SYSTEM

CYLINDER HEAD / VALVES & PISTONS

ELECTRICAL SYSTEM

FORK / YOKES / HANDLEBARS / CLUTCH

FRAME / FOOTRESTS / ENGINE MOUNTINGS

FUEL / EXHAUST SYSTEM

REAR SUSPENSION

SERVICE BOOKS / HANDBOOKS

WHEELS / TYRES / FINAL DRIVE

ACCESSORIES

We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...